@ Wabtec Components LLC.

Gé&B Specialties, Inc.

MIO-R45AVXFX002 Rev G

INSTALLATION OF R-450 MANUAL FRONT AXLE Lock KIT (RoD)

2008-2016 FORD F-450/F-550 4x4, 4x2

INSTALLATION SAFETY PRECAUTIONS

If any installation problems are encountered, please call G&B Specialties for

technical assistance before continuing with the installation process.

/N

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting installation of
the equipment.

Installation instructions provided below only address the Rafna railgear equip-
ment. Applicable railway company procedures and policies must be adhered to.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Beware of all pinch points on the railgear and keep all parts of the body clear.
Ensure all removed components are given to the vehicle owner after the instal-
lation of the railgear. These components must be re-installed if the railgear is

removed from the vehicle.

Always disconnect the vehicle’s battery when welding on the vehicle or railgear
in order to protect the vehicle’s electrical system.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-1-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R45AVXFX002 Rev G

[lNSTALLATION OF MANUAL FRONT AXLE Lock KiT (RoD)

)

The following procedure details the installation of the Rod Operated Front Axle Lock Kit. The

hardware required for this installation is listed in the table below.

Table 1: K-R45AVXFX002 (R-450 Rod Operated Front Axle Lock Kit)

Part Number Description

O
~
<

R-12016D L-Bracket Weldment Drivers Side

R-12016P L-Bracket Weldment Passengers Side

R-5635 Insulator Washer

R-4912-A Hook

R-12018 Spacer

R-12014 Support Bracket

R-4911 Bracket

R-4914 Hook Catch
R-6944 Rod Guide
R-6947 Lock Tab

R-6948 Pull Rod

R-1650 Plate

R-4686 Quick Release Pin

SCREW, 3/8” X 4” HEX CAP Z/Y

WASHER, SAE, 3/8”

NYLOCK NUT, UNC, 3/8”

WASHER, 1/2”

BOLT, UNC, 3/4” X 2" HEX CAP Z/Y

BOLT, UNC, 3/4” X 5” HEX CAP Z/Y

BOLT, UNC, 1/2” X 1 1/4” HEX CAP Z/Y

R-990KIT-116

NYLOCK NUT, UNC, 1/2”

WASHER, 3/4”

NYLOCK NUT, UNC, 3/4”

COTTER PIN, 3/16” X 2

NOSNNN##N#NNNN#NNNNNN#HI—‘

The manual front axle lock kit is to be positioned just rearward of the vehicle’s front suspen-
sion springs. Mounting holes in the hook hanger and bracket will align with some existing holes
in the vehicle frame and suspension arm, respectively. The axle lock hook is designed to
swing toward the front of the vehicle while disengaged for the road position and toward the
rear of the vehicle while engaged for the rail position. The pull rod is fastened to the hook
and routed toward the front of the vehicle to control the hook position.

1. If necessary, relocate the ABS sensor wire located along top of suspension arm, (Fig 8), as

reference.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-2-




@ Wabtec Components LLC.

Gé&B Specialties, Inc.
MIO-R45AVXFX002 Rev G

Position each bracket on each vehicle suspension arm as shown. The larger hole in the
mounting brackets should align with the existing hole in each of the suspension arms. Mark
and drill a 13/32” hole into each of the suspension arms for 3/8” bolts. Fasten each
bracket to each suspension arm using one 3/4” x 5” long bolt, two 3/4” washers, and one
3/4” nut, and one 3/8” x 4” long bolt, two 3/8” washers and one 3/8” nut as shown. Do
not torque these fasteners. Tighten them only sufficiently to hold the bracket on the sus-
pension arm without deforming the suspension arm. Use (Fig 2 & Fig 4), for reference and
parts identification.

Position the L-Bracket Weldment on to the side of the frame, (Fig 1 & Fig 4), lining up the
slot on the L-Bracket with the slot on the bottom of the frame and bolt with 3/4” x 2”
long bolt and washers and nut. Mark and drill or mark and remove L-Bracket and drill a
13/16” diameter hole into existing small hole on the side of the frame. Use the supplied
3/4” x 27 bolt along with washers and nut to finish mounting L-Bracket to the frame. Make
certain that the correct L-Bracket weldment is fastened to the correct side of the frame.
Drivers side, (R-12016D), is fastened to the driver’s frame. Fig 6 shows drivers’ side as-
sembly for reference.

Continue assembling hook assembly using (Fig 1), as reference and for parts identification.
If lateral adjustment is required item #4, spacer can be trimmed down, or washers can be
added into assembly to maintain proper clearance with frame, suspension arm, and hook.
For mounting of item #5, support bracket, a 17/32” hole must be drilled into side of the
frame, (Fig 5), shows support bracket bolted to frame.

Position each hook so that it is hanging vertically with the hooking surface horizontal. Po-
sition each hook catch on each bracket as shown so that the vertical side of the hook just
touches the forward-most part of the hook catch and there is a minimal gap between the
bottom of the hook catch and the hooking surface. Weld each hook catch to each bracket
using a 3/8” all around fillet weld

Position each plate at about the center of the forward-facing vertical edge of each hook
as shown. Tack weld each plate to each hook temporarily.

. Assemble the short-bent end of each pull rod with each plate as shown using one 1/2”

washer and one 3/16” x 2” cotter pin. Route the pull rod around the front suspension coil
springs and other vehicle components so that it extends out toward the front of the vehi-
cle alongside the railgear front mounting brackets. The pull rods can be heated and bent
to fit. Trim the vehicle front bumper as required.

Slide each rod guide onto each pull rod from the handle end at the front of the vehicle.
Position each rod guide so that it is approximately 2-3” from the handle end of the pull
rod when the pull rod is pushed all the way in, so the hook engages the hook catch. Tack
weld each rod guide to a convenient location on the railgear or vehicle temporarily. Do
not weld the rod guide to the railgear guide tubes or hydraulic cylinders. It may be neces-
sary to fabricate a bracket to position the rod guides as desired.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-3-



10.

11.

12.

13.

14.

15.

@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R45AVXFX002 Rev G

Test the stroke of each pull rod to ensure that each hook can be fully engaged and disen-
gaged from the hook catch. Ensure that all parts of the axle lock system are clear of all
vehicle components. If necessary, the plates previously tack welded to the vertical edge
of the hooks can be relocated to adjust the stroke of the pull rods. The rod guides can al-
so be relocated. Once each plate and rod guide position are verified, fully weld each plate
to each hook and fully weld each rod guide to the railgear, vehicle, or fabricated bracket.

With each pull rod pushed all the way in so the hook fully engages the hook catch, posi-
tion one lock tab on the pull rod as shown so the hole in the lock tab aligns with the front
most holes in the rod guide. Weld the lock tab to the pull rod.

With each pull rod pulled out so that the hook fully disengages the hook catch with at
least 1/2” clearance, position one lock tab on the pull rod as shown so the hole in the lock
tab aligns with the rear most holes in the rod guide. Weld the lock tab to the pull rod.

Attach each pin to each chain on the rod guides. Pull the pull rods to fully disengage the
hooks and insert the pins through the rod guides and lock tabs.

Paint all areas that were welded or heated.

Ensure that there is sufficient clearance between the front axle lock components and all
vehicle components through their full range of motion.

Test the operation of the front axle lock.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-4 -



@ Wabtec Components LLC.

Gé&B Specialties, Inc.

MIO-R45AVXFX002 Rev G

FRNT AXLE

"12008-2016 MAN.
e KR

DESCRIPTION
3/4" UNC GR 8 BOLT X 2.00" LG | 4

1/2" UNC GR 8 BOLT X 1.25" LG | 2
1/2" GR 8 NYLOCK NUT

SUPPORT BRKT

3/4" GR 8 WASHER
3/4" GR 8 NYLOCK NUT
1/2" GR 8 WASHER

SPACER

BILL OF MATERIAL/PARTS LIST

PART

NUMBER
1 | R-12016D |L-BRKT WELD D/S

1 | R-12016P |L-BRKT P/S NOT SHOWN
R-5635 |INSULATION WASHER

R-4912-A [HOOK

R-12018
R-12014

G & B SPECIALTIES INC. ("
MANUFACTURER OF QUALITY RAILROAD PRODUCTS Newacas
BERWICK, PENNSYLVANIA (570) 752-5801, FAX (570) 7526307

DESIGN - ENGINEERING - MANUFACTURING

ITEM
2
3
4
5
6
8
8
9

10
11

E-|
x )

*
z
9]
m
a
= o
x|l |=
as
<
=
>|a
=
al>(Z
w(B|&
e
S
o F (=
o|o

REV|DESCRIPTION OF CHANGES
A |REVISION A RELEASED

B |UPDATED BORDER

ALL WELDS TO CONFORM
TO AWS D1.1

Figure 1

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-5-



MIO-R45AVXFX002 Rev G

@ Wabtec Components LLC.
G&B Specialties, Inc.

9 [200XAXAYSYH-M|20/22/70 Nooxu_x><m$$; Z H L1 SMY OL
NOISIAZH SIGNON Ve W0 310 won 5 3 WHOINOD OL SATaM TV
dNo01 §
31XV LNd4 J
‘NYIN 91.02-800C E
ONIINLOVANNYIA - ONIY3INIONT - NOIS3d °
269762 (029) Xvd '1066-762 (028) VINVATASNNId ‘NOIMy3g dAr WWS| 1Zreeilo ¥30¥09 d31vadn| 9
z SLONAOYd AYONTIVY ALITVAD 40 YIUNLOVANNYA [ ar | Z0/Ze/v0 Q3Sv3 139 vV NOISIATY| v
Q.OZ_ SAILTIVIOIIS 98 O M = %w0a  |aAddav| A8 | 3wa SIONVHO 4O NOILdI0S3a[ATY
3 LON YDOTAN 8 U9 ub/E 8
z LON YOOTAN 8 %9 .8/€ ’
b UIHSYM 8 U9 .b/E 9
b SUIHSYM 8 ¥D .8/€ s
7 | 91.056 X1108 8 49 /€ v
7 | 91.00% X1108 8 ¥9 .8/E - €
3 HOLVD MOOH| __ t16b- 4
3 130ovaa]  TI6b-d T
ALD NOLLAI¥253d H3EWNN Lavd [W3LT
LST1 SLAVd/IVRIALYIW 40 T1I8

Figure 2
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

T R T R T T T T R T SR T T T T S T e T T T TR NS S R

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397



NOBINZY HIINON L8Vd| NAYHD

g [200XIXAVSYHE-M|20/L2/70| Noovﬁx><m§‘v_7 e

EEEII

dNx001
JTXV LNYd
‘NYIN 910¢-800C

0370y

ONIFINLOVYANNYN - ONIY3IANIONT - NOIS3d

HO

JiERGS

26€9-252 (029) XV ‘1065252 (029) VINVATASNNI NOIMy3g

S\, SLONJ0Yd QVO¥TIVY ALITYND 4O ¥IUNLOVANNYI
@.OZ_ S3ILTVIOAdS 8% ©

r

dNr

WS

\/eeiLo

¥30409 d31vadn| 9

ar

20/23/¥0

Q3SVITIY V¥ NOISIATY| ¥

[

#NO3

aAdddy

Ag

3lva

SIONVHO 40 NOILdI¥OSIAATY

MIO-R45AVXFX002 Rev G

@ Wabtec Components LLC.
G&B Specialties, Inc.

[4 3vid| 0S9T-¥ | 9

4 NId ISV 0IND|  989p-4 | §

v aviool| 69y | ¥

[4 aoy TInd|  8v69-¥ | €

[4 3aIn0 aod| vk69d | T

[4 ONOT .2 X NId ¥3110D .9T/€ - 1
ALD] NOLLdI¥0S3a xwwduz W3LT

1ST1 SLAVd/IVIHALYIW 40 11189

L1d SMV OL

WHOINOD OL SA1aM 11V

e T LN Ry Ty e

Figure 3

5901 Fax: (570) 752-6397

www.rafna.com

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-

US Field Service: 570-441-6988; CAN Field Service 570-854-0482;

-7



@ Wabtec Components LLC.
Gé&B Specialties, Inc.

MIO-R45AVXFX002 Rev G

dVIADTIVY 0SP-d HLIM 0SS4 A¥04 800¢

ONIYNLOVANNYN

16¢! 2 (029) Xv4 1065-252 (029) VINVATASNNEd ‘NOIM¥38

dAIP

WS

Le/eeiLo

Y3004 @3.Lvadn

L0/0€/¥0

Q3SvIN3d ¥ NOISIAGY

() onisaivioads s s o © °

#NO3

aAdddY

A8

31va

SIONVHO 40 NOILdIMOS3a

AT

1704 .+/€ 33N
AWVA4 NI
107S ONILSIX3 3SN

MIIA
HLVANYIANN FAISNI 3AIS SYIATIA LV ONINOOT

L'lasmy OL
zmmﬁn_ “ugw_n\/ 200Ev0 I pan —\ WHOINOD 0L sa1aM 11V
dNY00T FIXY :
INSI VANV | —
9102-800Z :

J10H M3N INO TTIHAIY ANV ‘ITOH ONLLSIX 3SN

dWVY4 40 3AISLNO

Figure 4

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com



MIO-R45AVXFX002 Rev G

@ Wabtec Components LLC.
Gé&B Specialties, Inc.

% L'1d SMY OL
zcm&n N&“/,»w_u\/ 0108750 ¢ NI N m WYO4NOD 01 sd1am 1TV
dNMOOT JTXV |d 3
INd4 VANV | ¢ o
910¢-800C g
ONIINLOVANNYIA - ONIYIINIONT - NOIS3d E
26€9-262 (029) XV 1065252 (029) VINVATASNN3d HOIM¥3d dAr |WINS| Le/eeiLo 430404 a31vadn| 8
$10NA0Yd AYOH IV ALITYND 40 ¥IWNLOVANNYI o 2 | 20/08/70 gISv313Y vV NOISIATY| v
@.OZ_ S3ILTVIOIAAS 4 8 O M 3 %no3  [anwdav| A8 | aiva SIONVHO 40 NOILdI¥OS3A|ATY
1314 NI
Q3INIW¥313d

39 OL1 NOILVOO1
JO0H OL aT1am

Figure 5

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397



O
>
&)
o
S
B TTa SV OL
Q = EMIIn E WHOANOO OL SATEM TIv
X dM00T FIXV 3
L | IN83WANYI .
> 910¢-800¢C 3
< ONIINLOVANNYIN - ONIYIINIONST - NOIS3d ©
5 16€9-252 (029) XV '10B5-Z52 (0L9) VINYATASNNA NOIMY3IE dAr gw L2/eTiL0 ONIMYYQ 31vadn| 8
<t S10NA0Ud QVOUTIVA ALMVNO 40 ¥IUNLOVANNYA o 3 [ | Z0/08/v0 GISVEEY vV NOISIATY| ¥
D_n @.OZ_ SAILTVIOALS 98 O 2 %noa anuddv| A8 | 3wva SIONVHO 40 NOILdINOS3a|ATd
0
gy = 3ars
Q¢
£
Qu
2
Qs
N S
Qg
a )
m
]
U]
T 13X0VHg Ld0ddNS| +T0ZT-d S
T ¥IOVdS| 810¢1-d 14
T MOOH| V-¢i6b-d €
4 YIHSYM NOLLYINSNI[  S£9S-d [4
T S/A LINAWATIM LIDvEE-1| a910z1-d T
¥I9WNN
ALO NOLL4THOS3a uvd W3LT
1SI17 SLdVd/IVIYA LYW 40 1119

Figure 6
G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-10 -



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R45AVXFX002 Rev G

Figure 7

Figure 8

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-11 -



@ Wabtec Components LLC.

Gé&B Specialties, Inc.

MIO-R45AVXFX002 Rev G

OPERATION OF R-450 MANUAL FRONT AXLE LocK KIT (RoD)

2008-2016 FORD F-450/F-550 4x4, 4x2

OPERATION SAFETY PRECAUTIONS

If any installation problems are encountered, please call G&B Specialties for

technical assistance before continuing with the installation process.

/A

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting operation of
the railgear equipped vehicle.

Operating instructions provided below only address the Rafna railgear equip-
ment. Applicable railway company procedures and policies must be adhered to.

Railway Company rules governing rail travel must be observed at all times.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Ensure all removed components are given to the vehicle owner after the instal-
lation of the railgear. These components must be re-installed if the railgear is
removed from the vehicle.

Always disconnect the vehicle’s battery when welding on the vehicle or railgear
in order to protect the vehicle’s electrical system.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-12 -



@ Wabtec Components LLC.

Gé&B Specialties, Inc.

MIO-R45AVXFX002 Rev G

[MANUAL FRONT AXLE Lock OPERATION (RoD) ]

With the Front Axle Lock kit installed on this vehicle, it may be operated as normal.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Axle Weight
Rating Front or Rear (GAWR), or the wheel or tire load ratings are exceeded.

Refer to the Railgear Kit Operation, Service and Parts manual for information on the
mechanical operation, service, and parts of the railgear.

PLACING VEHICLE ON RAIL

1. Grasp the handle for the axle lock rod (one for each side), pull the pin and push the
rod in toward the front bumper. Insert pin to lock in place.

2. Visually inspect that both axle lock-up hooks have fully engaged the hook catches

welded to the front suspension arms.

Proceed to lower the front railgear unit.

As the front rail wheels engage the rail, the front of the vehicle will begin to rise.

Continue to lower the front railgear unit until the cylinders are fully extended and the

railgear lock up hook has engaged.

6. With the front railgear unit in the fully locked rail position, the front tires should be
approximately 2” to 3” above the rail head.

s w

REMOVING VEHICLE FROM RAIL

[EEN

Disengage the railgear lock and raise the railgear to the full locked road position.

2. Grasp the handle for the axle lock rod (one for each side), pull the pin and pull the rod
out away the front bumper. Insert pin to lock in place.

3. Visually inspect that both axle lock-up hooks have fully retracted from the hook catch-

es welded to the front suspension arms.

[MANUAL FRONT AXLE LOCK ADJUSTMENT ]

The manual front axle lock is adjusted when the vehicle is resting on its tires in its minimum
loaded condition with the railgear in the road position and the axle lock engaged. For the ax-
le lock to function properly there are three adjustments to be made:

1. There should be a clearance of 1/8” to 3/8” between the hooking surface of each hook
and hook catch. If the clearance is larger than 3/8”, steel shims can be welded to the bot-
tom of the hook catch. If the clearance is less than 1/8”, any previously installed shims
can be removed. If there are no shims to remove, the hook catch can be cut off the
bracket and re-welded higher up on the bracket using a 3/8” all around fillet weld.

2. The rear vertical edge of each hook should rest flat against the forward edge of the hook
catch when the axle lock is fully engaged. This can be adjusted by cutting the hook catch
off the bracket and re-welding it in place using a 3/8” all around fillet weld.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-13 -



G&B Specialties, Inc.

@ Wabtec Components LLC.
MIO-R45AVXFX002 Rev G

3. Each hook must clear the suspension arm by at least 1/2" through its full range of motion.
The hooks can be moved inboard and outboard on the hook hanger pivot post by adjusting

the number of plastic washers on each side of the hook.

4. Paint all welded areas after the axle lock is properly adjusted.

Ensure that there is sufficient clearance between the front axle lock components and all
vehicle components through their full range of motion.

[SERVICE OF AXLE Lock KIT ]

The Axle Lock kit must be serviced regularly to avoid damage to the equipment. Table 1
below provides the Recommended Service Schedule and Table 2 provides Standard Fastener

Torque Values.

Table 1: Recommended Service Schedule

> > 2| 2

) . > x| 5| ¥ 2

Service Required s| | €| 8| o

al 2| 8| = =

= o™ (o}

Inspect front axle lock fasteners (re-torque if required) ViV v |V v
Check / adjust front axle lock hook clearance (see procedure) v

Table 2: Standard Fastener Torque Values

Fastener Size Fastener Torque Value (ft-Ibs) Dry
1” UNC Gr. 8 Fasteners 250
%" UNC Gr. 8 Fasteners 175
5/5” UNC Gr. 8 Fasteners 150
1% UNC Gr. 8 Fasteners 100
8/5” UNC Gr. 8 Fasteners 40
%4 UNC Gr. 8 Fasteners 12

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-14 -




